
www.cedengineering.com 

 
 

 

 

 

  

Wastewater Treatment Processes and 

Systems 

 
 

Course No: C07-002 

Credit: 7 PDH 
 

  

 

Gilbert Gedeon, P.E. 
 
 

  

 

 

 
 

Continuing Education and Development, Inc. 
 
P: (877) 322-5800 

info@cedengineering.com 
 

 

 

 

 

 

mailto:info@cedengineering.com


Wastewater Treatment Processes and Systems – C07-002 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This course was adapted from the USEPA Onsite Wastewater 

Treatment Systems Manual, Publication No. EPA/625/R-00/008, 

"Treatment Processes and Systems", Chapter 4, which is in the 

public domain. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



4.1 Introduction

This chapter contains information on individual
[...]
longer residence times and greater contact between

the wastewater and the media surfaces and their

attached bioslimes. BOD removals of greater than

90 percent and nearly complete ammonia removal

are typical (Darby et al., 1996; Emerick et al., 1997;

University of Wisconsin, 1978). Single-pass filters

typically achieve greater fecal coliform removals

than recirculating filters because of the finer media

and the lower hydraulic loading. Daily hydraulic

loadings are typically limited to 1 to 2 gpd/ft2, de-

pending on sand size, organic loading, and espe-

cially the number of doses per day (Darby et al.,

1996).

Figure 4-26. Schematics of the two most common types of sand media filters

Wastewater Treatment Processes and Systems – C07-002 

 

4-50

 



Recirculating filters

The basic components of recirculating filters (see

Fact Sheet 11) are a recirculation/dosing tank,

pump and controls, a distribution network, a filter

bed with an underdrain system, and a return line

fitted with a flow-splitting device to return a

portion of the filtrate to the recirculation/dosing

tank (figure 4-26). The wastewater is dosed to the

filter surface on a timed cycle 1 to 3 times per

hour. The returned filtrate mixes with fresh septic

tank effluent before being returned to the filter.

Media types

Many types of media are used in packed bed filters.

Washed, graded sand is the most common medium.

Other granular media used include gravel, anthra-

cite, crushed glass, expanded shale, and bottom ash

from coal-fired power plants. Bottom ash has been

studied successfully by Swanson and Dix (1987).

Crushed glass has been studied (Darby et al., 1996;

and Emerick et al., 1997), and it was found to

perform similarly to sand of similar size and

uniformity. Expanded shale appears to have been

successful in some field trials in Maryland, but the

data are currently incomplete in relation to long-

term durability of the medium.

Foam chips, peat, and nonwoven coarse-fiber

synthetic textile materials have also been used.

These are generally restricted to proprietary units.

Probably the most studied of these is the peat filter,

which has become fairly common in recent years.

Depending on the type of peat used, the early perfor-

mance of these systems will produce an effluent with

a low pH and a yellowish color. This is accompa-

nied by some excellent removal of organics and

microbes, but would generally not be acceptable as

a surface discharge (because of low pH and visible

color). However, as a pretreatment for a SWIS,

low pH and color are not a problem. Peat must

meet the same hydraulic requirements as sand (see

Fact Sheets 10 and 11). The primary advantage of

the proprietary materials, the expanded shale, and to

some degree the peat is their light weight, which

makes them easy to transport and use at any site.

Some short-term studies of nonwoven fabric filters

have shown promise (Roy and Dube, 1994).

System manufacturers should be contacted for

application and design using these materials.

4.7.2 Applications

Sand media filters may be used for a broad range

of applications, including single-family residences,

large commercial establishments, and small com-

munities. They are frequently used to pretreat

wastewater prior to subsurface infiltration on sites

where the soil has insufficient unsaturated depth

above ground water or bedrock to achieve adequate

treatment. They are also used to meet water quality

requirements before direct discharge to a surface

water. They are used primarily to treat domestic

wastewater, but they have been used successfully in

treatment trains to treat wastewaters high in organic

materials such as those from restaurants and

supermarkets. Single pass filters are most fre-

quently used for smaller applications and sites

where nitrogen removal is not required. Recirculat-

ing filters are used for both large and small flows

Performance of sand and other filters

Twelve innovative treatment technologies were installed to replace failed septic systems in the Narragansett Bay

watershed, which is both pathogen- and nitrogen-sensitive. The technologies installed consisted of an at-grade

recirculating sand filter, single pass sand filters, Maryland-style recirculating sand filters, foam biofilters, and a

recirculating textile filter. The treatment performance of these systems was monitored over an 18-month period. In

the field study, TSS and BOD
5
 concentrations were typically less than 5 mg/L for all sand filter effluent and less

than 20 mg/L for both the foam biofilter and textile filter effluents. Single pass sand filters achieved substantial

fecal coliform reductions, reaching mean discharge levels ranging from 200 to 520 colonies per 100 mL for all 31

observations. The at-grade recirculating sand filter achieved the highest total nitrogen reductions of any

technology investigated and consistently met the Rhode Island state nitrogen removal standard (a TN reduction of

50 percent or more and a TN concentration of 19 mg/L or less) throughout the study.

Source: Loomis et al., 2001.

Wastewater Treatment Processes and Systems – C07-002 

 

4-51

 



and are frequently used where nitrogen removal is

necessary. Nitrogen removal of up to 70 to 80

percent can be achieved if an anoxic reactor is used

ahead of the recirculation tank, where the nitrified

return filtrate can be mixed with the carbon-rich

septic tank effluent (Anderson et al., 1998; Boyle

et al., 1994; Piluk and Peters, 1994).

4.7.3 Performance

The treatment performance of single-pass and

recirculating filters is presented in table 4-16. The

medium used was sand or gravel as noted. Recircu-

lating sand filters generally match or outperform

single-pass filters in removal of BOD, TSS, and

nitrogen. Typical effluent concentrations for

domestic wastewater treatment are less than 10 mg/

L for both BOD and TSS, and nitrogen removal is

approximately 50 percent. Single-pass sand filters

can also typically produce an effluent of less than

10 mg/L for both BOD and TSS. Effluent is nearly

completely nitrified, but some variability can be

expected in nitrogen removal capability. Pell and

Nyberg (1989) found typical nitrogen removals of

18 to 33 percent with their intermittent sand filter.

Fecal coliform removal is somewhat better in

single pass filters. Removals range from 2 to 4 logs

in both types of filters. Intermittent sand filter fecal

coliform removal is a function of hydraulic load-

ing; removals decrease as the loading rate increases

above 1 gpm/ft2 (Emerick et al., 1997).

Effluent suspended solids from sand filters are

typically low. The medium retains the solids. Most

of the organic solids are ultimately digested. Gravel

filters, on the other hand, do not retain solids as

well.

excessive solids buildup due to the lack of periodic

sludge pumping and removal. In such cases, the

solids storage capacity of the final settling compart-

ment might be exceeded, which results in the

discharge of solids into the effluent. ATU perfor-

mance and effluent quality can also be negatively

affected by the excessive use of toxic household

chemicals. ATUs must be properly operated and

maintained to ensure acceptable performance.

4.8 Aerobic treatment units

Aerobic treatment units (ATUs) refer to a broad

category of pre-engineered wastewater treatment

devices for residential and commercial use. ATUs

are designed to oxidize both organic material and

ammonium-nitrogen (to nitrate nitrogen), decrease

suspended solids concentrations and reduce patho-

gen concentrations.

A properly designed treatment train that incorpo-

rates an ATU and a disinfection process can provide

a level of treatment that is equivalent to that level

provided by a conventional municipal biological

treatment facility. The AUT, however, must be

properly designed, installed, operated and main-

tained.

Although most ATUs are suspended growth de-

vices, some units are designed to include both

suspended growth mechanisms combined with

fixed-growth elements. A third category of ATU is

designed to provide treatment entirely through the

use of fixed-growth elements such as trickling

filters or rotating biological contactors (refer to

sheets 1 through 3). Typical ATU’s are designed

using the principles developed for municipal-scale

wastewater treatment and scaled down for residen-

tial or commercial use.

Most ATUs are designed with compressors or

aerators to oxygenate and mix the wastewater.

Partial pathogen reduction is achieved. Additional

disinfection can be achieved through chlorination,

UV treatment, ozonation or soil filtration. In-

creased nutrient removal (denitrification) can be

achieved by modifying the treatment process to

provide an anaerobic/anoxic step or by adding

treatment processes to the treatment train.

4.8.1 Treatment mechanisms

ATUs may be designed as continuous or batch flow

systems (refer to fact sheets 1 through 3). The

simplest continuous flow units are designed with no

flow equalization and depend upon aeration tank

volume and/or baffles to reduce the impact of

hydraulic surges. Some units are designed with

flow-dampening devices, including air lift or float-

controlled mechanical pumps to transfer the

wastewater from the aeration tank to a clarifier.

Other units are designed with multiple-chambered

tanks to attenuate flow. The batch (fill and draw)

flow system design eliminates the problem of

hydraulic variation. Batch systems are designed to

collect and treat wastewater over a period of time.

Wastewater Treatment Processes and Systems – C07-002 

 

4-52

 



Ta
b
le

 4
-1

6
. S

in
g
le

 p
a
s
s
 a

n
d
 re

c
ir
c
u
la

tin
g
 fi
lte

r p
e
rf
o
rm

a
n
c
e
.

a
 S

in
g
le

-fa
m

ily
 h

o
m

e
 fi
lte

rs
. b R

e
st

a
u
ra

n
t (

g
re

a
se

 a
n
d
 o

il i
n
f/e

ff 
=
 1

1
9
/<

1
 m

g
/L

 re
sp

e
ct

iv
e
ly

). 
c 
S

m
a
ll c

o
m

m
u
n
ity

 tr
e
a
tin

g
 a

ve
ra

g
e

1
5
,0

0
0
 g

p
d
 o

f s
e
p
tic

 ta
n
k 

e
ffl
u
e
n
t. 

d
 1

 g
p
d
/ft

2
 =

 4
 c

m
/d

a
y 

=
 0

.0
4
m

3
/m

2
×
d
a
y.
 e
 1

 lb
 B

O
D

/1
0
0
0
ft2

×
d
a
y 

=
 0

.0
0
4
5
5
 k

g
/m

2 ×
d
a
y

Wastewater Treatment Processes and Systems – C07-002 

 

  

4-53

 



Pumps are used to discharge the settled effluent at

the end of the cycle (usually one day). Fixed film

treatment plants typically are operated as continu-

ous flow systems.

Oxygen is transferred by diffused air, sparged

turbine, or surface entrainment devices. When

diffused air systems are used, blowers or compres-

sors are used to force the air through diffusers near

the bottom of the tank. The sparged turbine is

typically designed with a diffused air source and an

external mixer, e.g., a submerged flat-bladed

turbine. The sparged turbine is more complex than

the simple diffused air system. A variety of surface

entrainment devices aerate and mix the wastewater.

Air is entrained and circulated in the mixed liquor

through violent agitation from mixing or pumping.

The separation of process-generated solids by

clarification or filtration is a critical design factor

for successful ATU performance. Most ATUs are

designed to rely on the process of simple gravity

separation to remove most of the solids. Some

systems include effluent filters within the clarifier

to further screen and retain solids in the treatment

plant. Gas deflection barriers and scum baffles are

a part of some designs and are a simple way to

keep floating solids away from the weir area.

Properly managed uplow clarifiers can improve

separation.

4.8.2 Design Considerations

ATU’s are typically rated by hydraulic capacity and

organic and solids loadings.  ATU daily treatment

volumes may range from 400 gpd to a maximum

of 1,500 gpd.  ATUs typically can be used to treat

residential wastewaters with influent concentrations

which have 100 mg/L to 300 mg/L  total organic

compounds  and 100 mg/L to 350 mg/L total

suspended solids.  Design flows are generally set by

local sanitary codes for residential and commercial

dwellings using methods described in Section 3.3.

ATU’s should be equipped with audio and visual

alarms to warn of compressor/aerator failure and

high water.  These alarms alert the owner and/or

service provider of service issues that require

immediate attention.

ATU’s should be constructed of noncorrosive

materials, including reinforced plastics and

fiberglass, coated steel, and reinforced concrete.

Buried  ATU’s must be designed to provide easy

access to mechanical parts, electrical control

systems, and appurtenances requiring maintenance

such as weirs, air lift pump lines, etc. ATU’s

installed above ground should be properly housed

to protect against severe climatic conditions.

Installation should be in accordance with manufac-

turers’ specifications.

Appurtenances should be constructed of corrosion-

free materials including polyethylene plastics.  Air

diffusers are usually constructed of PVC or ceramic

stone.  Mechanical components must be either

waterproofed and/or protected from the elements.

Because blowers, pumps, and other prime movers

can be subject to harsh environments and continu-

ous operation, they should be designed for heavy

duty use. Proper housing can reduce blower noise.

4.8.3 Applications

ATUs are typically integrated in a treatment train to

provide additional treatment before the effluent is

discharged to a SWIS.   ATU-treatment trains can

also be designed to discharge to land and surface

waters; ATU discharge is suitable for drip irrigation

if high quality effluent is consistently maintained

through proper management.  Although some

jurisdictions allow reductions in vertical separation

distances and/or higher soil infiltration rates when

ATUs are used, consideration must be given to the

potential impacts of  higher hydraulic and pollutant

loadings.  Increased flow through the soil may

allow deeper penetration of pathogens and

decreased treatment efficiency of other pollutants

(see sections 4.4.2 and 4.4.5).

4.8.4 Performance

Managed ATU effluent quality is typically

characterized as 25 mg/L or less CBOD5 and 30

mg/L or less TSS.   Fecal coliform counts are

typically 3-4 log # / 100 ml (Table 3-19) when the

ATUs are operated at or below their design flows

and the influent is typical domestic sewage.

Effluent nutrient levels are dependent on influent

concentrations, climate, and operating conditions.

Other wastewater characteristics may  influence

performance.  Cleaning agents, bleach, caustic

Wastewater Treatment Processes and Systems – C07-002 

 

4-54

 



agents, floating matter, and other detritus can plug

or damage equipment.  Temperature will affect

process efficiency, i.e., treatment efficiency

generally will improve as the temperature

increases.

Owners should be required by local sanitary codes

or management program requirements to maintain

ongoing service agreements for the life of the

system.  ATU’s should be inspected every three

months to help ensure proper operation and

treatment effectiveness.  Many ATU manufacturers

offer a two-year warranty with an optional service

agreement after the warranty expires. Inspections

generally include visual checks of hoses, wires,

leads and contacts,  testing of alarms, examination

of the mixed liquor, cleaning of filters, removal of

detritus, and inspection of the effluent.  ATU’s

should be pumped when the mixed-liquor (aerator)

solids are above 6,000 mg/L or the final settler is

more than 1/3 full of settled solids.

4.8.5  Risk management

ATU’s should be designed to protect the treatment

capability of the soil dispersal system and also to

sound alarms or send signals to the management

entity (owners and/or service providers) when

inspection or maintenance is needed.  All biological

systems are sensitive to temperature, power